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Test Summary

5.1.1 ANTENNA REQUIREMENT
RESULT: Pass

5.1.2 MaxiMum PEAK CONDUCTED OUTPUT POWER
RESULT: Pass

5.1.3 ConNbucTteD PowER SPECTRAL DENSITY
RESULT: Pass

5.1.4 6pB BAaNDWIDTH
RESULT: Pass

5.1.5 99% BANDWIDTH
RESULT: Pass

5.1.6 20pB BANDWIDTH
RESULT: Pass

5.1.7 CARRIER FREQUENCY SEPARATION
RESULT: Pass

5.1.8 NUMBEROF HOPPING FREQUENCY
RESULT: Pass

5.1.9 TiME OF OCCUPANCY
RESULT: Pass

5.1.10 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHz BANDWIDTH

RESULT: Pass

5.1.11 RADIATED SPURIOUS EMISSION
RESULT: Pass

5.1.12 CoNDUCTED EMIssioNoN AC MAINS
RESULT: Pass
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1 General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the following appendix:
Appendix A: Photographs of Test Set-up

Appendix B: Test Results of BR/EDR mode

Appendix C: Test Results of Bluetooth LE & Conducted Emission
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2 Test Sites

2.1 Test Facilities

TUV Rheinland (Shenzhen) Co., Ltd.
362 Huanguan Road Middle Longhua District, Shenzhen 518110 People’s Republic of China

FCC Registration No.: 694916

ISED wireless device testing laboratory: 25069

2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Radio Spectrum Testing (TS8997)

Equipment Manufacturer Model Serial No. Cal. until
Signal Analyzer R&S FSV 40 101441 2022-08-09
OSsP R&S OSP 150 101017 2021-12-10
Control PC DELL OptiPlex 7050 FTJZ9P2 N/A

Test Software R&S WMS32 (V11.00.00) | N/A N/A

Power Meter R&S NRP2 107105 2021-12-10
Wideband Power Sensor R&S NRP-Z81 105677 2022-08-09
Shielding Room 8# Albatross SR8 APC17151-SR8 | 2024-06-22
Unwanted Emission Testing (TS9975)

Equipment Manufacturer Model Serial No. Cal. until
EMI Test Receiver R&S ESR7 102021 2022-08-10
Signal Analyzer R&S FSV 40 101439 2022-08-09
System Controller Interface R&S SCI-100 $10010038 N/A
Filterbank R&S Wlan 100759 2022-08-09
OSsP R&S OSP 120 102040 N/A
Pre-amplifier R&S SCUO08F1 08320031 2022-08-09
Amplifier R&S SCU-18F 180070 2022-08-09
Amplifier R&S SCU40A 100475 2022-08-09
(Tsf'c'f& I_Blzro_afgalj‘gmte””a Schwarzbeck | VULB 9162 103 2022-08-08
gﬂg'e'R'dged Antenna (1-18 | e1g ) INDGREN | 3117 00218717 2022-08-08
‘(’i’é‘f'ig%‘ﬂg'dged Hom Antenna| gieatite QMS-00880 19067 2022-08-08
Active Loop Antenna Schwarzbeck FMZB 1513 302 2022-09-13
Test software R&S EMC32 (V10.60.10) | N/A N/A
Control PC Dell OptiPlex 7050 36NVOP2 N/A

3m Semi-Anechoic Chamber Albatross SAC-3m APC17151-SAC| 2024-06-22
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Conducted Emission
Equipment Manufacturer Model No. Serial No. Cal. Until
EMI Test Receiver R&S ESR3 102428 2022-08-10
Artificial Mains R&S ENV216 102333 2022-08-10

Network

EMC32 test EMC32(Ver.10.50.0
software R&S 0) N/A N/A

2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology) or where
calibration is performed in other countries, to equivalent nationally recognized standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’'s specifications. Additionally all equipment is verified for proper performance on a regular
basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted emissions
measurements as below table.

Parameter Uncertainty

Radio Frequency +1x 10-7

RF Power (conducted) +2.5dB
Radiated Emission of Transmitter, valid up to 26.5 GHz +6 dB
Radiated Emission of Receiver, valid up to 26.5 GHz +6 dB
Conducted Emission, (9kHz to 150kHz)/(150kHz to 30MHZz) +3.70dB/+3.30dB
Temperature +1°C
Humidity 5%

Voltage (DC) 1%

Voltage (AC, <10kHz) 2%

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix A & B & C of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland (Shenzhen)

Co., Ltd. file for certification follow-up purposes.
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2.7 Status of Facility Used for Testing

The TUV Rheinland (Shenzhen) Co., Ltd. Test facility located at 362 Huanguan Road Middle Longhua
District, Shenzhen 518110 People’s Republic of China is listed on the US Federal Communications

Commission list of facilities approved to perform measurements.
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3 General ProductInformation

3.1 Product Function and Intended Use

The EUT is a Multi-Function Stereo Boombox with Bluetooth, which supports Bluetooth (Dual mode)

wireless technology.

For details refer to the User Manual, Technical Description and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Technical Specification of EUT

General Information of EUT Value
Kind of Equipment: Multi-Function Stereo Boombox with Bluetooth
Type Designation: NS-BBBT20

FCCID:

ODLNS-BBBT20

Operating Voltage:

Adapter operated (10Vac, 1A)
Battery operated, 9Vdc (1.5Vx6 UM-1 or “D” size)

Testing Voltage:

AC 120V, 60Hz
Fully charged battery

Antenna Type:

PCB Layout Antenna

Antenna Gain:

0 dBi

Technical Specification of BR/EDR

Operating Frequency:

2402 MHz to 2480 MHz

Type of Modulation:

GFSK(BR), /4-DQPSK(EDR), 8DPSK(EDR)

Channel Number:

79 channels

Channel Separation:

1MHz

Technical Specification of Bluetooth LE

Frequency Range: 2402 MHz to 2480 MHz
Type of Modulation: GFSK(BT_LE)
Channel Number: 40 channels

Data Rate: 1 Mbps

Channel Separation: 2 MHz

Seite 8 von 27
Page 8 of 27
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Table 3: RF Channel and Frequency of BR/EDR
RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
0 2402.00 20 2422.00 40 2442.00 60 2462.00
1 2403.00 21 2423.00 41 2443.00 61 2463.00
2 2404.00 22 2424.00 42 2444.00 62 2464.00
3 2405.00 23 2425.00 43 2445.00 63 2465.00
4 2406.00 24 2426.00 44 2446.00 64 2466.00
5 2407.00 25 2427.00 45 2447.00 65 2467.00
6 2408.00 26 2428.00 46 2448.00 66 2468.00
7 2409.00 27 2429.00 47 2449.00 67 2469.00
8 2410.00 28 2430.00 48 2450.00 68 2470.00
9 2411.00 29 2431.00 49 2451.00 69 2471.00
10 2412.00 30 2432.00 50 2452.00 70 2472.00
11 2413.00 31 2433.00 51 2453.00 71 2473.00
12 2414.00 32 2434.00 52 2454.00 72 2474.00
13 2415.00 33 2435.00 53 2455.00 73 2475.00
14 2416.00 34 2436.00 54 2456.00 74 2476.00
15 2417.00 35 2437.00 55 2457.00 75 2477.00
16 2418.00 36 2438.00 56 2458.00 76 2478.00
17 2419.00 37 2439.00 57 2459.00 77 2479.00
18 2420.00 38 2440.00 58 2460.00 78 2480.00
19 2421.00 39 2441.00 59 2461.00

Test frequencies are lowest channel: 2402 MHz, middle channel: 2441 MHz and highest channel:
2480 MHz for General 2.4GHz

Table 4: RF Channel and Frequency of BLE

RF Frequency RF Frequency RF Frequency RF Frequency
Channel (MHz) Channel (MHz) Channel (MHz) Channel (MHz)
0 2402 10 2422 20 2442 30 2462
1 2404 11 2424 21 2444 31 2464
2 2406 12 2426 22 2446 32 2466
3 2408 13 2428 23 2448 33 2468
4 2410 14 2430 24 2450 34 2470
5 2412 15 2432 25 2452 35 2472
6 2414 16 2434 26 2454 36 2474
7 2416 17 2436 27 2456 37 2476
8 2418 18 2438 28 2458 38 2478
9 2420 19 2440 29 2460 39 2480

Test frequencies are lowest channel: 2402 MHz, middle channel: 2440 MHz and highest channel:
2480 MHz for BLE
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Table 5: Frequency Hopping Information

Technical Specification Description

Hereby we declare that the frequency range of this device is
2402-2480MHz. This is according the Bluetooth Core
Hopping Range Specification V5.0 for devices which will be operated in the
USA. This was checked during the Bluetooth Qualification
tests.

Example of a 79 hopping sequence in data mode:

HobBINg S 33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
opping sequence 07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47..
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the other
one is the slave. The master determines the hopping sequence.
The slave follows this sequence. Both devices shift between
RX and TX time slot according to the clock of the master.

Additionally the type of connection is set up at the beginning of
the connection. The master adapts its hopping frequency and
A . its TXRX timing according to the packet type of the connection.
Receiver input bandwidth Also the slave of the connection will use these settings.
Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the master of
the connection will be followed in any case.

That means a repeated packet will not be send on the same
frequency, it is send on the next frequency of the hopping
sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. On, Bluetooth transmitting mode (BR & EDR mode)
1) Low Channel
2) Middle Channel
3) High Channel
B. On, Bluetooth transmitting mode (BLE)
1) Low Channel
2) Middle Channel
3) High Channel
C. On, Transmitting on Hopping channel

©

On, BT playing mode
E. Off
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3.4 Noise Generating and Noise Suppressing Parts

Refer to Circuit Diagram for further details.

3.5 Submitted Documents

- Application Form - User Manual
- Rating Label - Block Diagram
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4 Test Set-up and Operation Modes
4.1 Principle of Configuration Selection

Radio Spectrum: The equipment under test (EUT) was configured at its highest power output in

order to measure its highest possible radiation and conducted level. The test modes were adapted
accordingly in reference to the instructions for use.

Emission: The equipment under test (EUT) was configured to measure its highest possible radiation
level. The test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All tests were performed according to the procedures in
ANSI C63.10: 2013.
According to clause 3.1, all tests were performed on model NS-BBBT20 in this report.

4.3 Special Accessories and Auxiliary Equipment

Table 6: Auxiliary Equipment Used during Test

Description Manufacturer Model S/N
Laptop Lenovo T480 PF-16A6N8
Mobile phone N/A N/A N/A

4.4 Countermeasures to Achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in the
Technical Construction File (TCF).

No additional measures were employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test (Below 1GHz)
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Diagram of Measurement Configuration for Radiation Test (Above 1GHz)
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Diagram of Measurement Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN
8°°%rﬂ:hlk_.|
& -

Testreceive

|
Ground plane

Diagram of Measurement Configuration for Conducted Transmitter Measurement

RF Cable
Test Receiver The EUT
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5 Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 AntennaRequirement
RESULT: Pass

Test Specification
Test standard . FCC Part 15.247(b)(4) and Part 15.203

According to the manufacturer declared, the EUT has a PCB layout antenna, the directional gain of
antennais 0 dBi, and the antenna connector is designed with permanent attachment and no consideration

of replacement.

Therefore the EUT is considered sufficient to comply with the provision.

Refer to EUT Photo for further details.




é TUVRheinland®

Prifbericht - Produkte
TestReport - Products

Seite 16 von 27

Prifbericht- Nr.: CN210O0ONV 001

Test Report No.: Page 16 of 27
5.1.2 Maximum Peak Conducted Output Power
RESULT: Pass

Test Specification

Test standard FCC Part 15.247(b)(1)&(3)

Basic standard . ANSIC63.10: 2013

Limits . FHSS < 0.125 Watts, DSSS < 1.0 Watts
Kind of test site . Shielded Room

Test Setup

Date of testing 2021-09-01
Input woltage : AC 120V, 60Hz
Operation mode . AB

Test channel Low/ Middle / High
Ambient temperature : 25.2°C

Relative humidity : 52%
Atmospheric pressure : 101 kPa

Table 7: Test Result of Maximum Peak Conducted Output Power, BR & EDR

Test Channel Measured Peak Power Limit
Test Mode
(MHz) (dBm) w) (W)
2402.0 -3.20 0.0005
%'BSRf 2441.0 2.70 0.0005 < o108
2480.0 -1.10 0.0008 )
Maximum Measured Value -1.10 0.0008
Test Channel Measured Peak Power Limit
Test Mode
(MHz) (dBm) W) (W)
2402.0 -0.50 0.0009
8@2%( 2441.0 0.10 0.0010 <0195
2480.0 1.80 0.0015 '
Maximum Measured Value 1.80 0.0015

Table 8: Test Result of Maximum Peak Conducted Output Power, Bluetooth LE

Test Channel Measured Peak Power Limit
Test Mode (MH2) @Bm) W) W)
2402 -2.80 0.0005
BLE 2440 -2.40 0.0006 <1.0
2480 -0.90 0.0008 '
Max. Measured Value -0.90 0.0008

Note:

1) The cable loss is taken into account in results.

2) Antenna gain(G): O dBi
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5.1.3 Conducted Power Spectral Density

RESULT: Pass

Test Specification

Test standard : FCCPart15.247(e)
Basic standard : ANSIC63.10: 2013
Limits : <8dBm/3kHz
Kind of test site . Shielded Room
Test Setup

Date of testing . Refer to test result
Input woltage : AC 120V, 60Hz
Operation mode . B

Test channel . Low/ Middle / High
Ambient temperature : 25.2°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix C.
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5.1.4 6dB Bandwidth

RESULT: Pass

Test Specification

Test standard . FCCPart 15.247(a)(2)
Basic standard : ANSIC63.10: 2013
Limits : >500 KHz

Kind of test site . Shielded Room
Test Setup

Date of testing . 2021-09-01

Input woltage : AC 120V, 60Hz
Operation mode . B

Test channel . Low/ Middle / High
Ambient temperature : 25.2°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix C.
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5.1.5 99% Bandwidth
RESULT: Pass

Test Specification
Test standard
Basic standard
Kind of test site

Test Setup

Date of testing

Input woltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(a)
ANSI C63.10: 2013
Shielded Room

2021-09-01

AC 120V, 60Hz

A B

Low/ Middle / High
25.2°C

52 %

101 kPa

For the measurement records, refer to the appendix B & C.
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5.1.6 20dB Bandwidth
RESULT: Pass

Test Specification
Test standard
Basic standard
Kind of test site

Test Setup

Date of testing

Input woltage
Operation mode

Test channel
Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.247(a)(1)
ANSI C63.10: 2013
Shielded Room

2021-09-01

AC 120V, 60Hz

A

Low/ Middle / High
25.2°C

52 %

101 kPa

For the measurement records, refer to the appendix B.
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5.1.7 Carrier Frequency Separation

RESULT: Pass

Test Specification

Test standard . FCCPart 15.247(a)(1)
Basic standard : ANSIC63.10: 2013
Limits . 2 25kHz or 2/3 of 20dB bandwidth, whichewer is greater
Kind of test site . Shielded Room

Test Setup

Date of testing . 2021-09-01

Input woltage : AC 120V, 60Hz
Operation mode . C

Test channel . Low/ Middle / High
Ambient temperature : 25.2°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix B.
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5.1.8 Number of Hopping Frequency

RESULT: Pass

Test Specification

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSIC63.10: 2013
Limits : >15 non-overlapping channels
Kind of test site . Shielded Room

Test Setup

Date of testing : 2021-09-01

Input woltage : AC 120V, 60Hz
Operation mode . C

Ambient temperature . 25.2°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix B.
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5.1.9 Time of Occupancy

RESULT: Pass

Test Specification

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSIC63.10: 2013
Limits : <0.4s

Kind of test site . Shielded Room
Test Setup

Date of testing . 2021-09-01

Input woltage : AC 120V, 60Hz
Operation mode . C

Test channel . Low/ Middle / High
Ambient temperature : 25.2°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

For the measurement records, refer to the appendix B.
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5.1.10 Conducted Spurious Emissions Measured in 100 kHz
Bandwidth

RESULT: Pass

Test Specification

Test standard . FCCPart 15.247(d)
Basic standard : ANSIC63.10: 2013
Limits : 20dB (below that in the 100kHz bandwidth within the band

that contains the highest level of the desired power);

In addition, radiated emissions which fall in the restricted
bands, must also comply with the radiated emission limits
specified in 15.209(a)

Kind of test site :  Shielded Room
Test Setup

Date of testing . Refer to test result
Input woltage : AC 120V, 60Hz
Operation mode . AB

Test channel . Low/ Middle / High
Ambient temperature . 25.2°C

Relative humidity : 52%

Atmospheric pressure : 101 kPa

Test results of 100kHz Bandwidth of Frequency Band Edge by Conducted method refer to test plots, and
compliance is achieved as well.

For the measurement records, refer to the appendix B & C.
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5.1.11 Radiated Spurious Emission

RESULT: Pass

Test Specification

Test standard . FCCPart 15.247(d) & FCC Part 15.205
Basic standard : ANSIC63.10: 2013

Limits . Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-anechoic Chamber

Test Setup

Date of testing . 2021-08-23t0 2021-08-25

Input voltage . Fully charged battery

Operation mode . AB

Test channel . Low/ Middle / High

Ambient temperature . Refer to test result

Relative humidity :  Refer to test result

Atmospheric pressure : 101 kPa

Remark:

Testing was carried out within frequency range 9kHz to the tenth harmonics. Only the worst case spurious
emissions configuration of the each mode were reported.

For the measurement records, refer to the appendix B & C.
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5.1.12 Conducted Emission on AC Mains
RESULT: Pass

Test Specification
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test Setup

Date of testing

Input woltage
Operation mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

FCC Part 15.207(a)
ANSI C63.10: 2013
0.15-30MHz

FCC Part 15.207(a)
Shielded Room

2021-09-02

AC 120V, 60Hz
D

Not connected
23°C

48 %

101 kPa

For the measurement records, refer to the appendix C.
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6 Photographs ofthe Test Set-Up

For photographs of the test set-up, refer to the appendix A.
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Appendix A: Photographs of the Test Set-Up

APPENDIX A: PHOTOGRAPHS OF THE TEST SET-UP 1
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PHOTOGRAPH 2: SET-UP PHOTO FOR RADIATED SPURIOUS EMISSION, 1GHZ - 18 GHZ.......ooeeieceeeceeeeeteeceecreeee ettt 2

PHOTOGRAPH 3: SET-UP PHOTO FOR CONDUCTED EMISSION ON AC IMIAINS ....vviiirrieiiirrreieireeeeessnreeeesssesesssseeessssesessssessssssssessssssessssssenns 3




Appendix A ATUVRheinland®

Priifbericht - Produkte CN2100NV 001
Test Report - Products Page 2 of 3

Photograph 1: Set-up photo for Radiated Spurious Emission, 30MHz - 1GHz
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Photograph 2: Set-up photo for Radiated Spurious Emission, 1GHz - 18GHz
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A TUVRheinland®

Photograph 3: Set-up photo for Conducted Emission on AC Mains
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Appendix B: Test Results of BR & EDR

APPENDIX B: TEST RESULTS OF BR & EDR 1
APPENDIX B.1: TEST RESULTS OF 999 BANDWIDTH.........oeiiiiiiiiiiiiieeiieeiteesteseteeseseesaeessesesseessssessseessssssssessntessssesssssessessssessnsessnsenns 2
BR MOAE (GFSK)..........oeveeeeeeeeeeeteee et eteett et ettt et e st e s e s s s st st s s s as s st s b et st s essebsebsessetsesseseessebsebseasessestessansensassessensessensanns 2
EDR MOAE (BDPSK)..........c.ooveeveeeeeteeteeteeeeeeeeteeteeteeeeeeseese et sssassasssassassassasaassassasssssassessessessessassessessessabssabansassansasensansansensanes 5
APPENDIX B.2: TEST RESULTS OF 20DB BANDWIDTH ......cocutiiiiiieiieeriiseesieesseessesaessessseseessesssesssesssesssessesssessssssesssessesssessesssessaessennes 8
BR IMOME (GFSK)...........ooeeveeeeeeeeteeeeeeteteteeteeete v eset et essese st ess st e s s ess s s s et s s esssse st ess st ess s essasessasassesaasessasaasesaasessasessaseanasansanen 8
EDR MOAE (BDPSK)..........oovoeeeeeeeeeeeereeteeeesestetesetesesesessssessessssessasess s essasasasssesssssasessasessasessssessessasessassasessasessasessasansesen 11
APPENDIX B.3: TEST RESULTS OF CARRIER FREQUENCY SEPARATION......ccicttiririiruteneeesreeesseesssessseessseesssessssessssessssessssesssessssessssessnes 14
BR MOME (GFSK)..........ooeeeeeeeeeeeesteetetetete e te et e e s e et e st s s e s et st st et s s s e ssessessessessessessessessesseasesbessasseasassessenseasanseasan 14
EDR MOAE (BDPSK)...........ooveeveeveereereeteeeeteeeeteeeeeesteeeeeseesssssssssasessssssassssaasssssasaassessassessessessessessessessessassansasensesesensensansas 17
APPENDIX B.4: TEST RESULTS OF NUMBER OF HOPPING FREQUENCY........ceeeiiieiiieeiiieetieeeteeetessstessseeeseessessssessnsessnsesssessnsesssessanes 20
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Appendix B.l: Test Results of 99% Bandwidth

BR mode (GFSK)

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI

C63.10-2013
99 % Bandwidth R — ) R '
DUT Frequency  Bandwidth Limit Min Limit Max Band Edge Left  Band Edge
{MHz) (MHz) (MHz) (MHz} Right
2402.000000 | 0.865000 = = 2401572500  2402.437500
(continuation of the "99 % Bandwidth™ table from column 6 ..)
WTF;M | Result
|
~ 2402.000000 PASS
99 % Sty
Jet
5 vt '
R
i wer
't
wr
240 2‘[‘7' 5_ V 44‘&' o J402 % 423
Fraquenty in NH2
Measurement
Instrument. Target Value
S e | T
Start Frequency 240100 GHz 2.40100 GHz
Stop Frequency | 240300 GHz  2.40300 GHz
Span 2.000 MMz 2.000 MHz
RBW . 10.000 kHz >= 10.000 kHz
vew | 30.000 kiz >= 30.000 kMz
SweepPoints 400 ~ 400
Sweeptime | 189,648 ms AUTO
Referonce Level . -10,000 dBm  -10.000 dBm
Attenuation . 10.000 a8 AUTO
Detector . MaxPeak MaxPaak
SweepCount | 500 500
Filtar 348 3dB
Trace Mode Max Mod Max Hold
Sweeptype | FFT | AUTO
Preamp | off off
Stablemode . Trace Trace
Stablevalue 0.30 dB8 0.30 dB
Run 5/ max. 150 max. 150
Stable 33 '3
Max Stable Difference 0.10 48 0,20 dB

2021-09-01 6/13 8:35:34 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI
C63.10-2013

99 % Bandwidth R : —
DUT Frequency  Bandwidth Limit Min LimitMax  Band Edge Left = Band Edge |
i B Rl il
2441.000000 0.865000 - | - 2440572500 2441 437500
(continuation of the "99 % Bandwidth™ table from column 6 ..)
DUT Frequency Result
gy |
2441.000000 PASS
954 Sttty
er \
=t WP
4 o+ \
— 4
§*r
ST A
o, L 10
-
1482 4408 He Mans 242
Frequency in MH2
Measurement
Setting Instrument Target Value
O S ST (B S W
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency | 244200 GHz 2,44200 GHz
Span 2.000 MMz 2.000 MHz
RBW . 10.000 kHz  »=10.000 kHz
vew | 30.000 kiz >= 30.000 kMz
SweepPoints 400 ~ 400
Sweeptime | 189,648 ms AUTO
Referonce Level . <10,000 dBm -10,000 dBm
Attenuation . 10.000 a8 AUTO
Detector - MaxPeak MaxPaak
SweepCount | 500 500
Filtar 348 ' 3dB
Trace Mode Max Mold Max Hold
Sweeptype | FFT _AUTO
Preamp  oft off
Stablemode . Trace Trace
Stablevalue 0.30 dB8 0.30 dB
Run 5/ max. 150 max. 150
Stable 313 3
Max Stable Difference 0.07 4B 10,3048

2021-09-01 8/13 8:35:34 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI
C63.10-2013

99 % Bandwidth I : — R
DUT Frequency  Bandwidth Limit Min LimitMax  Band Edge Left = Band Edge |
(MHz) ’ MH2) (MHz) (MHz) Right
2480.000000 0.865000 | = | o 2479577500  2480.442500
(continuation of the "99 % Bandwidth™ table from column 6 ..)
o |
2480.000000 PASS
994 Sty
er \
-}C:’ T !
‘3 vt
R
5
»’;33 5 | _
- ‘
Mn J‘;‘): J-lvlll Pk a1
Frequency in MH2
Measurement
Setting Instrument Target Value
L e | .
Start Frequency 247900 GHz 2.47900 GHz
Stop Frequency | 248100 GHz 2,48100 GHz
Span 2.000 MMz 2.000 MHz
RBW . 10.000 kHz _ »= 10.000 kHz
vew | 30.000 kiz >= 30.000 kMz
SweepPoints 400 ~ 400
Sweeptime | 189,648 ms AUTO
Referonce Level . <10,000 dBm -10,000 dBm
Attenuation . 10.000 a8 AUTO
Detector - MaxPeak MaxPaak
SweepCount | 500 500
Filtar 348 ' 3dB
Trace Mode Max Mod Max Hold
Sweeptype | FFT | AUTO
Preamp  oft off
Stablemode . Trace Trace
Stablevalue 0.30 dB8 0.30 dB
Run 4 max. 150 max. 150
Stable 313 '3
Max Stable Difference 0.08 dB 0.30d8

2021-09-01 10/13 8:35:34 AM
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EDR mode (8DPSK)

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance vO4 and ANSI
C63.10-2013

99 % Bandwidth R : R
DUT Frequency  Bandwidth Limit Min LimitMax  Band Edge Left = Band Edge
(MHz) \ MH2) ] (MHz) J iz} Right
2402.000000 1.185000 - - 2401.412500 2402597500
(continuation of the “90 % Bandwidth™ table from column 6 ..)
DUT Frequency ‘ Result |
may | T
2402000000 PASS
954 Sty
et
P | o
£ T i
4 et
— 4
et
S0t
ST
a0 4018 Hw Mo 422
Frequenty in NH2
Measurement
Instrument Target Value
e} | veel |
Start Frequency 240100 GHz 2.40100 GHz
Stop Frequency | 240300 GHz 2,40300 GHz
Span 2.000 MMz 2.000 MMz
RBW . 10.000 kHz _ »= 10.000 kHz
vew | 30.000 kiz >= 30.000 kMz
SweepPoints 400 ~ 400
Sweeptime | 189,648 ms AUTO
Referonce Level 10,000 dBm  -10.000 dBm
Attenuation . 10.000 a8 AUTO
Detector . MaxPeak MaxPaak
SweepCount | 500 500
Filter  3d8  3dB
Trace Mode Max Mold Max Hold
Sweeptype | FFT ~ AUTO
Preamp _ off off
Stablemode . Trace Trace
Stablevalue 0.30 d8 0.30 dB
Run 5/ max. 150 max. 150
Stable (313 ‘3
Max Stable Difference 0.09 dB 0.30d8

2021-09-01 6/13 8:58:54 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI

C63.10-2013
99 %Bandwidth
DUT Frequency  Bandwidth Limit Min LimitMax  Band Edge Left = Band Edge |
(MHz) ’ MH2) (Mhz) Mz} Right
2441.000000 1.190000 | = | = 2440412500  2441.602500
(continuation of the "99 % Bandwidth™ table from column 6 ..)
may |
2441.000000 PASS
954 Sttty
.‘-‘: LY | Bl [,
§ ol
3.0
3 et
s
| [REE
1482 Jllﬁ: 3-4'4' Mans 242
Frequency in MH2
Measurement
Setting Instrument Target Value
L e |
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency 2.44200 GHz 2,44200 GHz
Span 2.000 MMz 2.000 MHz
RBW . 10.000 kHz  »=10.000 kHz
vew | 30.000 kiz >= 30.000 kMz
SweepPoints 400 ~ 400
Sweeptime | 189,648 ms AUTO
Referonce Level . <10,000 dBm -10,000 dBm
Attenuation . 10.000 a8 AUTO
Detector - MaxPeak MaxPaak
SweepCount | 500 500
Filtar 348 ' 3dB
Trace Mode Max Mold Max Hold
Sweeptype | FFT | AUTO
Preamp  oft off
Stablemode . Trace Trace
Stablevalue 0.30 dB8 0.30 dB
Run 5/ max. 150 max. 150
Stable 313 '3
Max Stable Difference 01448 0,20 a8
2021-09-01 8/13 8:58:54 AM




Prifbericht - Produkte
Test Report - Products

Appendix B A TUVRheinland®
CN2100NV 001
Page 7 of 57

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Occupied Channel Bandwidth 99% (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI
C63.10-2013

99 %Bandwidth
DUT Frequency  Bandwidth Limit Min LimitMax  Band Edge Left = Band Edge |
(MHz) ’ MH2) (Mhz) Mz} Right
2480.000000 1.185000 | - | - 2479417500 2480.602500
(continuation of the "99 % Bandwidth™ table from column 6 ..)
pmag |
2480.000000 PASS
954 Sttty
i
3.0
3 et
+
wr
L FNCS
Mun J‘;‘) L Hvlll Pk
Frequency in MH2
Measurement
Setting Instrument Target Value
L e |
Start Frequency 247900 GHz 2.47900 GHz
Stop Frequency | 248100 GHz 2,48100 GHz
Span 2.000 MMz 2.000 MHz
RBW . 10.000 kHz  »=10.000 kHz
vew | 30.000 kiz >= 30.000 kMz
SweepPoints 400 ~ 400
Sweeptime | 189,648 ms AUTO
Referonce Level . <10,000 dBm -10,000 dBm
Attenuation . 10.000 a8 AUTO
Detector - MaxPeak MaxPaak
SweepCount | 500 500
Filtar 348 ' 3dB
Trace Mode Max Mold Max Hold
Sweeptype | FFT | AUTO
Preamp  oft off
Stablemode . Trace Trace
Stablevalue 0.30 dB8 0.30 dB
Run 5/ max. 150 max. 150
Stable 313 '3
Max Stable Difference 01348 0,20 a8
2021-09-01 10/13 8:58:54 AM
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Appendix B.2: Test Results of 20dB Bandwidth

BR mode (GFSK)

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI

C63.10-2013
20 dB Bandwidth - R o ) R
DUT Frequency  Bandwidth  LimitMin  Limit Max Band Edge Left  Band Edge
(MHz) (MHz) ‘ (MHz) I (MHz} Right
2402.000000 0.930000 - - 2401552500 2402.482500

(continuation of the 20 dB Bandwidth” table from column 6 ..)
DUT Frequency ?‘uﬁm] Result

MHY) | (@Bm) |
2402 000000 9.7 PASS
20 48 Bandwan
er
o
4 et
—
i wer
a0t
¢ L TN
wr
0% 4018 Hw J407 2
Frequenty in MH2
Measurement
Instrument Target Value
Co oS .. SSUI| S S
Start Frequency 240100 GHz  2.40100 GHz
Stop Frequency | 240300 GHz 240300 GHz
Span 2.000 MMz 2.000 MMz
RBW . 10.000 kHz >= 10.000 kHz
vBW | 30000 kMz  >=30.000 kHz
SweepPoints 400 =~ 400
Sweeptime 183648 ms  AUTO
Referonce Level 0000 dBm  0.000 dBm
Attenuation | 20.000 a8 AUTO
Detector . MaxPeak ~ MaxPeak
SweepCount 200 200
Filtar | 3dB 3d8
Trace Mode Max Mod Max Hold
Sweeptype | FFT AUTO
Preamp | off off
Stablemode . Trace  Trace
Stablevalue | 0.50dB 0.50 8
Run . B/ max. 150 max, 150
Stable 8/8 5
Max Stable Difference 0.09 dB 0.50 08
2021-09-01 5/13 8:35:34 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI

C63.10-2013
20dBBandwidth
DUT Frequency  Bandwidth Limit Min LimitMax  Band Edge Left = Band Edge |
(MHz) ’ MH2) (MHz) (MHz) Right
2441.000000 | 0.930000 | = | o 2440557500 2441487500
(continuation of the 20 dB Bandwidth” table from column 6 ..)
DUT Frequency  Max Level | Result
Ry | (dBm) |
2441.000000 9.1 PASS
20 4B Bandwian
er
ot 0 \
g ot
R
£ er
;3‘;
t o )
o
1482 Jllﬂ: 3-4'4' Has 2442
Frequency in MH2
Measurement
Setting Instrument Target Value
L e | T
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency | 244200 GHz 244200 GHz
Span 2.000 MMz 2.000 MHz
RBW . 10.000 kHz _ »= 10.000 kHz
vew | 30.000 kiz >= 30.000 kMz
SweepPoints 400 ~ 400
Sweeptime | 189,648 ms AUTO
Referonce Level . <10,000 dBm -10,000 dBm
Attenuation . 10.000 a8 AUTO
Detector . MaxPeak - MaxPeak
SweepCount 200 200
Filtar | 3dB 3dB
Trace Mode Max Mod Max Hold
Sweeptype | FFT | AUTO
Preamp  oft off
Stablemode  Trace Trace
Stablevalue | 0.50dB 0.50 dB
Run C Timax.150  max. 150
Stable ' 8/5 5
Max Stable Difference 01348 0,50 a8

2021-09-01 7713 8:35:34 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI

C63.10-2013
20 dB Bandwidth I ) — S
DUT Frequency  Bandwidth Limit Min LimitMax  Band Edge Left = Band Edge |
(MHz) ’ MH2) (MHz) Mz} Right
2480.000000 0.930000 | - | - 2479557500  2480.487500
(continuation of the 20 dB Bandwidth” table from column 6 ..)
DUT Frequency  Max Level | Result
- T ™
2480.000000 -74  PASS
20 4B Bandwian
er
2ot o |
‘3 vt
R
5
1 i
-
Mun J‘;‘): Hvlll Pk a1
Frequency in MH2
Measurement
Setting Instrument Target Value
L e | .
Start Frequency 247900 GHz 2.47900 GHz
Stop Frequency | 248100 GHz 2,48100 GHz
Span 2.000 MMz 2.000 MHz
RBW . 10.000 kHz  »=10.000 kHz
vew | 30.000 kiz >= 30.000 kMz
SweepPoints 400 ~ 400
Sweeptime | 189,648 ms AUTO
Referonce Level . <10,000 dBm -10,000 dBm
Attenuation . 10.000 a8 AUTO
Detector . MaxPeak - MaxPeak
SweepCount 200 200
Filtar | 3dB 3dB
Trace Mode Max Mold Max Hold
Sweeptype | FFT | AUTO
Preamp  oft off
Stablemode  Trace Trace
Stablevalue | 0.50dB 0.50 dB
Run C Timax.150  max. 150
Stable 8/5 5
Max Stable Difference 0.04 dB 0,50 a8

2021-09-01 9/13 8:35:34 AM
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EDR mode (8DPSK)

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2402 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance vO4 and ANSI

C63.10-2013
20 dB Bandwidth R ) R
DUT Frequency  Bandwidth Limit Min LimitMax  Band Edge Left  Band Edge
(MHz) \ MH2) (MHz) (MHz) Right
2402.000000 1.285000 | = | o 2401.362500  2402.647500
(continuation of the “20 dB Bandwidth” table from column 6 ..)
2402.000000 -11.1 | PASS
20 4B Bandwn
|
5 vt
R
§ e
s
2400 )‘l‘" L] };U-' 02 % M2

Fraquency in NH2

Measurement

Instrument Target Value
o Ve
Start Frequency 240100 GHz  2.40100 GHz
Stop Frequency | 240300 GHz 240300 GHz
Span 2.000 MMz 2.000 MMz
RBW | 10.000 kHz >= 10,000 kHz
vew | 30,000 kMz  >= 30.000 kHz
SweepPoints . 400 =~ 400
Sweeptime 183648 ms  AUTO
Referonce Level  0.000dBm  0.000 dBm
Attenuation | 20.000 68 ~ AUTO
Detector . MaxPeak _ MaxPeak
SweepCount 200 200
Filter . 3d8B _3d8
Trace Mode Max Mold Max Hold
Sweeptype | FFT _AUTO
Preamp _ off off
Stablemode . Trace _ Trace
Stablevalue | 0.50dB 0.50 d8
Run - B/ max. 150 max, 150
Stable | 815 5
Max Stable Difference 0.09 a8 0.50 08

2021-09-01 5/13 8:58:54 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2441 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI

C63.10-2013
20dBBandwidth
DUT Frequency  Bandwidth Limit Min LimitMax  Band Edge Left = Band Edge |
i o i e e
2441.000000 | 1.280000 | = | o 2440367500 2441647500
(continuation of the 20 dB Bandwidth” table from column 6 ..)
DUT Frequency  Max Level | Result
Ry | (dBm) |
2441.000000 -10.4  PASS
20 4B Bandwian
er
2ot v \ v
‘3 vt
R
5
t‘;“—
1482 Jllﬁ L] 3-4'4' Has 2442
Frequency in MH2
Measurement
Setting Instrument Target Value
o  Vawe |
Start Frequency 2.44000 GHz 2.44000 GHz
Stop Frequency | 244200 GHz  2.44200 GHz
Span 2.000 MMz 2.000 MHz
RBW . 10.000 kHz | >= 10,000 kHz
vew | 30.000kMz | >= 30.000 kMz
SweepPoints 400 |~ 400
Sweeptime 189648 ms . AUTO
Reference Level | 10,000 dBm | -10,000 dBm
Attenuation . 10.000 a8 | AUTO
Detector . MaxPeak . MaxPeak
SweepCount 200 | 200
Filtar  3dB  3dB
Trace Mode Max Mold Max Mold
Sweeptype | FFT | AUTO
Preamp  oft | off
Stablemode . Trace | Trace
Stablevalue | 0.50 d8 | 0.50dB
Run 10/ max. 150 max. 150
Stable | 8/8 5
Max Stable Difference 0.19 dB 050 dB

2021-09-01 7713 8:58:54 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Emission Bandwidth 20 dB (2480 MHz; 10.000 dBm; 1 MHz; Test Mode)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI

C63.10-2013
20 dB Bandwidth R : —
DUT Frequency  Bandwidth Limit Min LimitMax  Band Edge Left = Band Edge |
(MHz) ’ MHz) (Mhz) iz} Right
2480.000000 1.285000 = = 2479.367500 2480652500
(continuation of the 20 dB Bandwidth” table from column 6 ..)
L DS L N
2480.000000 48 PASS
20 4B Bancwean
i
§ Ll
3 et
+
" -
Mun J‘;‘): Hvlll Pk a1
Frequency in MH2
Measurement
Setting Instrument Target Value
et Value | |
Start Frequency 247900 GHz 2.47900 GHz
Stop Frequency 248100 GHz  2.48100 GHz
Span 2.000 MMz 2.000 MHz
RBW . 10.000 kHz | >= 10,000 kHz
vew | 30.000kMz | >= 30.000 kMz
SweepPoints 400 |~ 400
Sweeptime 189648 ms . AUTO
Reference Level | 10,000 dBm | -10,000 dBm
Attenuation . 10.000 a8 | AUTO
Detector . MaxPeak . MaxPeak
SweepCount 200 | 200
Filtar  3dB  3dB
Trace Mode Max Hold Max Hold
Sweeptype | FFT | AUTO
Preamp  oft | off
Stablemode . Trace | Trace
Stablevalue | 0.50 d8 | 0.50dB
Run 10/ max. 150 max. 150
Stable | 8/8 5
Max Stable Difference 0.07 dB 050 dB
2021-09-01 9/13 8:58:54 AM
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Appendix B.3: Test Results of Carrier Frequency Separation

BR mode (GFSK)

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2402 MHz; 10.000 dBm: 1 MHz2)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI
C63.10-2013

Result
DUT Frequency Frequency Limit Min Limit Max Center I Center Frequency
{MHz) Separation (MHz) {MHz) Frequency low high Channe!
(MHz} Channel {MHz)
| : | ... M
2402000000 1.009900 0.620000 - 2401.995050 2403.004950
(continuation of the “"Result” table from column 6..)
DUT Frequency  Rasult |
(Mbz) .
2402.000000 PASS
ors
nt
. ot
g ¢t
$ ot
f ’
a0
t e
-t !
2401 M0 K wog 24025 sell 201 3 2a04
Frequency n MMz
Measurement - ) o
Setting Instrument ! Target Valus
Value fies :
Start Frequency 240100 GHz  2.40100 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span 3.000 MHz 3.000 MHz
RBW | 300.000 kMz <= 300.000 kHz
VBW 300,000 kHz  >= 300,000 kHz
SweepPoints 10 =10
Sweeptime . 1.000 ms . AUTO
Reference Level 10,000 dBm  -10.000 dBm
Attenuation . 10.000 ¢B . AUTO
Detector MaxPeak MaxPeak
SweepCount .20 200
Filter 3d8 jds
Trace Mode . Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp Coft Loft
Stablemode Trace Trace
Stablevalue - 0.50dB 0.50 dB
Run 14 /max. 180 max 150
Stable |10/ 10 10
Max Stable Difforence 0.00 dB8 0.50d8
2021-09-01 11113 8:35:34 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2441 MHz; 10.000 dBm: 1 MHz2)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI

C63.10-2013
Result -
DUT Frequency  Frequency  Limit Min Limit Max Center ‘mmy
{MHz) Separation (MHz) {MHz) Frequency low high Channel
(MHz} Channel {MHz)
2441.000000 | 1.009900 0.620000 — 2440.995050 2442 004950

(continuation of the “"Result” table from column 6..)
~ DUT Frequency ”7[M’ |

(MHz) ‘

2441.000000 PASS

% ) !
» ©f
§ +
a0
' R LY
o
|
8 RS e 28415 a2 2425 2at)
Frequency n MMz
Measurement )
Value ;
Start Frequency | 244000 GHz  2.44000 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span . 3.000 MHz | 3.000 MHz
RBW . 300.000 kMz <= 300.000 kHz
VBW | 300,000 kHz  >= 300,000 kHz
SweepPoints 10 . ~10
Sweeptime . 1.000 ms _AUTO
Reference Level 10,000 dBm  -10.000 dBm
Attenuation . 10.000 ¢B . AUTO
Detector MaxPeak MaxPeak
SweepCount L0 . 200
Filter 3d8 ' 3d8
Trace Mode . Max Hold . Max Hold
Sweeptype Sweep Sweep
Preamp Coft Loft
Stablemode | Trace | Trace
Stablevalue - 0.50d8 L 050dB
Run 15/ max. 180 max 150
Stable 10/ 10 10
Max Stable Difforence 0.01 d8 0.50d8

2021-09-01 12/13 8:35:34 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2480 MHz; 10.000 dBm: 1 MHz2)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI

C63.10-2013
Result .
DUT Frequency Froquency Limit Min Limit Max Center | Conter Frequancy
(MHz) Separation (MHz) {MHz) Frequency low high Channel
(MHz)} Channel
2480.000000 1.009900 0.620000 - 2478.995050 2480.004950
(continuation of the “Result” table from column 6 ..}
DUT Frequency ‘ Result
2480.000000 PASS
CFE
ar
as
'
¥ T
it |
o Lo o]
N Mms Mun s ;a0 JACH aa
Freaquancy i MMz
Measurement
pitin Instrument | Target Value
Vave |
Start Frequency | 247800 GHz  2.47800 GHz
Stop Frequency 2.48100 GHz 2.48100 GHz
Span | 3.000 MHz | 3,000 MHz
RBW 300.000 kHz <= 300.000 kHz
VBW 300,000 kHz  >= 300.000 kHz
SweepPoints 101 =10
Sweeptime | 1.000 ms | AUTO
Reference Level _-10.000 dBm  -10.000 dBm
Attenuation . 10,000 0B | AUTO
Detector . MaxPeak . MaxPeak
SweepCount 200 | 200
Filter . 3dB 3dB
Trace Mode | Max Hold | Max Hold
Sweeptype Sweep Sweep
Preamp | oft | oft
Stablemode Trace Trace
Stablevalue . 0.50aB 05008
Run M imex 150 max 150
Stable |10/ 10 10
Max Stable Difference 0.05 dB . 0.50 @B

2021-09-01 13/13 8:35:34 AM
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EDR mode (8DPSK)

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2402 MHz; 10.000 dBm: 1 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance vO4 and ANSI

C63.10-2013
R“un‘._ - - ——— - - —— - S— - S— e —— R—— -
DUT Frequency  Frequency  Limit Min Limit Max Center ‘ Center Frequency
{MHz) Separation (MHz) {MHz) Frequency low high Channel
(MHz} Channel {MHz)
2402000000 | 1.009901 0.856667 — 2402.024752 2403.034653

(continuation of the “"Result” table from column 6..)

©OUTFreguency | Rasull
(MHz) ‘
2402.000000 PASS

2
g ot
I
2 |
§ 0t
13
ok e,
|
2401 Ll w02 2025 2902 013 2404
Frequency i MMz
Measurement - 7
Setting Instrument  Target Valus
Value ; ;
Start Frequency 240100 GHz  2.40100 GHz
Stop Frequency 2.40400 GHz 2.40400 GHz
Span . 3.000 MHz | 3.000 MHz
RBW | 300.000 kMz <= 300.000 kHz
VBW | 300,000 kHz  >= 300.000 kHz
SweepPoints 10 ~10
Sweeptime _ 1.000 ms . AUTO
Reference Level | 10,000 dBm | -10.000 dBm
Attenuation . 10.000 ¢B _AUTO
Detector MaxPeak MaxPeak
SweepCount L | 200
Filter 3d8  3dB
Trace Mode . Max Hold . Max Hold
Sweeptype Sweep Sweep
Preamp _oft _oft
Stablemode | Trace | Trace
Stablevalue - 0.50dB  050dB
Run 16/ max. 180 max 150
Stable |10/ 10 10
Max Stable Difforence 0.04 dB8 0.50d8

2021-09-01 11713 8:58:54 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2441 MHz; 10.000 dBm: 1 MHz2)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI
C63.10-2013

Result
{MHz) Separation (MHz) {MHz) Frequency low high Channel
(MHz} Channel (MHz)
2441.000000 | 1.009901 0.853333 — 2441.024752 2442034653

(continuation of the “"Result” table from column 6..)
~ DUT Frequency ”7[M’ |

(MHz) ‘

2441.000000 PASS

e

% !
» T
§ +
204
[ PR
>
8 RS Jea 28415 a2 2425 2at)
Frequency n MMz
Measurement )
Value ;
Start Frequency | 244000 GHz  2.44000 GHz
Stop Frequency 2.44300 GHz 2.44300 GHz
Span . 3.000 MHz | 3.000 MHz
RBW . 300.000 kMz <= 300.000 kHz
VBW | 300,000 kHz  >= 300,000 kHz
SweepPoints 10 . ~10
Sweeptime . 1.000 ms _AUTO
Reference Level 10,000 dBm  -10.000 dBm
Attenuation . 10.000 ¢B . AUTO
Detector MaxPeak MaxPeak
SweepCount L0 . 200
Filter 3d8 ' 3d8
Trace Mode . Max Hold . Max Hold
Sweeptype Sweep Sweep
Preamp Coft Loft
Stablemode | Trace | Trace
Stablevalue - 0.50d8 L 050dB
Run 20 /max. 180 max 150
Stable {10/ 10 10
Max Stable Difforence 0.00 dB8 0.50d8

2021-09-01 12/13 8:58:54 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Carrier Frequency Separation (2480 MHz; 10.000 dBm: 1 MHz2)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance w04 and ANSI
C63.10-2013

Result
{MHz) Separation (MHz) {MHz) Frequency low high Channel
(MHz} Channel (MHz)
2480.000000 | 1.009901 0.856667 — 2479.024752 2480.034653

(continuation of the “"Result” table from column 6..)
~ DUT Frequency ”7[M’ |

(Mz) ‘

2480.000000 PASS

% !
» T
§ +
204
t o -
of
|
2474 W5 M 26785 250 R 2
Frequency n MMz
Measurement )
Value e
Start Frequency | 247800 GHz  2.47800 GHz
Stop Frequency 2.48100 GHz 2.48100 GMz
Span . 3.000 MHz | 3.000 MHz
RBW . 300.000 kMz <= 300.000 kHz
VBW | 300,000 kHz  >= 300,000 kHz
SweepPoints 10 . ~10
Sweeptime . 1.000 ms _AUTO
Reference Level 10,000 dBm  -10.000 dBm
Attenuation . 10.000 ¢B . AUTO
Detector MaxPeak MaxPeak
SweepCount L0 . 200
Filter 3d8 ' 3d8
Trace Mode . Max Hold . Max Hold
Sweeptype Sweep Sweep
Preamp Coft Loft
Stablemode | Trace | Trace
Stablevalue 05048 L 050dB
Run 27 /max. 180 max 150
Stable |10/ 10 10
Max Stable Difforence 0.12d8 0.50d8

2021-09-01 13/13 8:58:54 AM
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Appendix B.4: Test Results of Number of Hopping Frequency

BR mode (GFSK)

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Hopping Frequencies (frequency independent; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a),{g), KDB 558074 D01 DTS Meas Guidance WM and
ANSI C63.10-2013

Channels
79 15 -  PASS
Segaeice

ar

wh |1|.l.1.|j'i.1.‘ll IR R ||||"‘H|'l:v"l.r.]:li.‘lumf‘lil‘
ok ‘

nt

Lawal o B

-

50

Tt

2402 M4m0 2440 2480 M
Freguency n MH2

Measurement

Setting Instrument Target Value
e | A |
Start Frequency | 240000 GMz  2.40000 GHz
Stop Frequency | 248350 GHz  2.48350 GHz
Span 83.500 MMz 83,500 MKz
RBW | 200000 kHz <= 299.000 kHz
veaw 200.000 kMz >= 200.000 kHz
SweepPoints 418 | ~418
Sweeptime 1.060 ms | AUTO
Reference Level . 0.000 dBm . 0.000 dBm
Attenuation | 20.000 o8 | AUTO
Detector MaxPeak MaxPoak
SweepCount 100 100
Filter [3d8 [ 3dB
Trace Mode . Max Hold . Max Hold
Sweeptype . Sweep | AUTO
Preamp | off | off
Stablemode _ Trace | Trace
Stablevalue 0.50 dB8 0.50 a8
Run C A1/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.41 48 0.50 dB

2021-09-01 1/13 8:35:34 AM
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EDR mode (8DPSK)

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Hopping Frequencies (frequency independent; 10.000 dBm; 1 MHz)

Test according to FCC title 47 part 15 §15.247(a),{g), KDB 558074 D01 DTS Meas Guidance WM and
ANSI C63.10-2013

Channels
79 15 -  PASS
Segaerce

‘5 &
E Y
577
b
"
o
402 M40 2440 740 Mids
Fregquency n MH2
Measurement
Setting Instrument Target Value
Start Frequency | 2.40000 GMz 2.40000 GHz
Stop Frequency 248350 GHz 248350 GHx
Span 83.500 MMz 83.500 MHz
RBW 200,000 kHz <= 209.000 kHx
vew 200.000 kMz >= 200.000 kMz
SweepPoints 418 - 418
Sweeptime | 1.060 ms AUTO
Reference Level . 0.000 dBm 0.000 ¢Bm
Attenuation | 20.000 o8 AUTO
Detector . MaxPeak MaxPeak
SweepCount | 100 100
Filtar ~3dB 3ds
Trace Mode | Max Hold _ Max Hold
Sweeptype . Sweep _AUTO
Preamp  off off
Stablemode _ Trace  Trace
Stablevalue 0.50 dB 0.50 d8
Run C 132 /max, 150 max, 150
Stable 3/3 3
Max Stable Difference 0.414d8 0.50 u8

2021-09-01 1/13 8:58:54 AM
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Appendix B.5: Test Results of Time of Occupancy

BR mode (GFSK)

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Time of Channel Occupancy (2441 MHz; 10.000 dBm; 1 MHz)

Tes! according to FCC title 47 part 15 §15.247(a), KDB 5568074 D01 DTS Meas Guidance w04 and ANSI
C63.10-2013

Result

98740 98.750 08.747
Tranmil‘l’im Hop
M M ﬁn-x

ou mm eooo 0.382
Dwelmmc
0.39 om
Time of Charews Occupaney

Tinain s

Tk A YarastVilie
Center Frequency 244100 GHz 244100 GHz

RBW 500000 kHz - 500.000 kMz
VBw - 1.000 Mz |~ 1.500 MHz
SweepPoints . 30001 | = 30001
Sweeptime 316008 L 316008
Reference Level _ +10.000 dBm  -10.000 d8m
Attenuation _ 0.000 dB . 0.000 ¢B
| Detector  MaxPeak :vlnl’uk
SweepCount [ ] !
Fllter ~ Channel | CMmql
Trace Mode _ ClearWrite | Clear Write
Sweeptype Sweep | AUTO
Preamp _oft L
Trigger ) _ External | External
Trigger Offset 0.000 s . 0.000 s
OSP
- Setting Instrument | Target
Maasurement Time L 31600% . 316008
Tracepoints | 31600000 | 31600000
Time resolution 11,0008 L 1.0008
Detector | RMS | RMS

2021-09-01 2/13 8:35:34 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Time of Channel Occupancy(2) (2441 MHz; 10.000 dBm; 1 MHz)

Tes! according to FCC fitle 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance w04 and ANSI
C63.10-2013

Result
"!‘D‘i‘ﬁrmwwwi Result  Number = Average time res |
(MHz) I Td’hﬂTﬂ'w‘:”m (dBm)
159 ) 100

2441.000000  PASS
Periode
Tﬁ‘“ﬁk’“ﬁﬂ

(me).. | (ms) l ms).

197.400  197.500 197.484

Transmit Time per Hop
(ms) ~ (ms) for Max for Max  (ms)

e 3 10 » o = N
Tima in s
Trace Thonaters
Measurement
: Instrument Target Value
i L Ve ||
Center Frequency 244100 GHz 244100 GHz
Span ZeroSpon ZeroSpan
RBW 500000 kHz -~ 500.000 kHz
VBW 1.000 Mz | = 1.500 MHz
SweepPoints _ 30001 = 30001
Sweeptime 316008 L 31600
Reference Level  +10.000 dBm  -10.000 dBm
Attenuation _ 0.000 dB . 0.000 ¢B
Detoctor  MaxPeak | MaxPeak
SweepCount 11 11 i
Filter Channel | Channel
Trace Mode _ Clear Write  Cloar Write
Sweeptype Sweep | AUTO
Preamp ot L
Trigger External External
Trigger Offset 0.000 s . D000 s
osP 2
Instrument Targst
: . Value _ Value
Maasurement Time 316008 | 316008
Tracepoints | 31600000 | 31600000
Time resolution L1000 L 1.000%
Detector . RMS | RMS

2021-09-01

3/13

8:35:34 AM
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FCC Part 47 §15,247 2400-2483.5 MHz 2017

Time of Channel Occupancy(3) (2441 MHz; 10.000 dBm; 1 MHz)

Tes! according to FCC fitle 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance w04 and ANSI
C63.10-2013

Result
""" DUT Freguency Result Average time  Threshold
(MHz) of Hops. dw‘:.n;m (dBm)
2441.000000  PASS 105 305.050 10.0
Periode
Min Max | Mean
(ms) | (ms) | (ms) |
206.240 = 796.250  296.242
Transmn Time per Hop )
Max  LimitMax = Limit Min  Mean
qm) (ms) lw for Max  (ms)
~ o dms) | (ms)
2880 2.890 400.000 0.000 2888
Dwell‘l’lme
Min | Max  Mean
(ms)  (ms)
2880 2890 2885

Thrwt of Chanted Oecipmareyts)

Tima in s
Trace Thonaters
Measurement
Instrument Target Value
. Vaue |
Center Frequency 244100 GHz 244100 GHz
Span ZeroSpon ZeroSpan
RBW ~ 500.000 kHz ~ 500.000 kMz
vBW 1.000 Mz | = 1.500 MHz
SweepPoints _ 30001 = 30001
Sweeptime 316008 L 31600
Reference Level ~10.000 dBm  -10.000 d8m
Attenuation _ 0.000 B . 0.000 ¢B
Detoctor  MaxPeak | MaxPeak
SweepCount i 11 i
Filter Channel | Channel
Trace Mode _ Clear Write  Cloar Write
Sweeptype Sweep | AUTO
Preamp off L
Trigger External External
Trigger Offset 0.000 s | 0.000 s
OSP & ;
Instrument Target
. _ Value Value
Maasurement Time 31600 s 31 600 5
Tracepoints 31600000 | | 31600000
Time resolution L 1.000s L 1.000%
Detector RMS . RMS

2021-09-01 4/13 8:35:34 AM
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A_ TUVRheinland®

EDR mode (8DPSK)

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Time of Channel Occupancy (2441 MHz; 10.000 dBm; 1 MHz)

Tes! according to FCC fitle 47 part 15 §15.247(a), KDB 5568074 D01 DTS Meas Guidance w04 and ANSI
C63.10-2013

Result

[ Result o time  Threshold
2441.000000 PASS 318 115.080 100

Periode

 Ams} | (ms)  (ms)

98.740  98.750 08.747

Transmit Time per Hop _—

TS o

i Bt B el i T

030 040  400.000 0000 0.362

i L] AN AL n o Nne
Tmens
Trase Thentee
Measurement e —
- Instrument 1

Ceonter Froquency  2.44100 GHz 244100 GHz
Span ZeroSpan an
RBW S00.000 kHz | ~ 500.000 kHz
vew 1.000 MMz | = 1.500 MMz
SweepPoints 30001 | ~30001
Sweeptime 31800 s L3600
Referonce Level _-10.000 ¢Bm  -10.000 dBm
Attenuation _ 0.000 dB | 0,000 ¢B
Detector _ MaxPeak | MaxPeak
SweepCount i1 ) "
Filter _Channel | Channel
Trace Mode _ClearWrite | Clear Write

_ Sweeptype ~Sweep | auTo
Preamp off off
Trigger External | External
Trigger Offset 0.000 s | 0.000s

OsP "

Instrument arget

Measurement Time 31600 L3600
Tracepoints | 31600000 | 31600000
Time resolution | 1.000s L1000
Detector RMS RMS

2021-09-01 2/13 8:58:54 AM
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A TUVRheinland®

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Time of Channel Occupancy(2) (2441 MHz; 10.000 dBm; 1 MHz)

Tes! according to FCC fitle 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance w04 and ANSI

C63.10-2013

""" DUT Freguency Result  Number Average ime  Threshold
(MHz) of Hops. dw‘:;m (dBm)
2441.000000 = PASS 159 238530 100

Periode

Min | Max | Mean
™ | o) | e
197.400 | 197.500 = 197.484

Transmit Time per Hop

(ms) (ms) forMax

1.3%0 1.550

DwellTime
doiil

Max |
Amw)  (ms)  (ms) |
1600 1.650 1634

Tove ot Chawmwl Orzapanrest 7|

(e r

Trmeans
Trace Thenneed
Measurement
t Instrument Targot Value
Ceonter Froquency  2.44100 GHz 244100 GHz
Span ZeroSpan ZeroSpan
RBW _ 500000 kHz  ~ 500.000 kHz
vBw 1.000 MMz = 1.500 MHz
SweepPoints 30001 .~ 30001
Sweeptime 31800 s L3600 s
Reference Level _-10.000 ¢Bm  -10.000 dBm
Attenuation 0.000 dB | 0.000 dB
Detector MaxPaak . MaxPeak
SweepCount 1 I
Filter _ Channe! . Channel
Trace Mode _ ClearWrite  Clear Write
Sweeptype _ Sweep . AUTO
Preamp off | off
Trigger - _ External | External
Trigger Offset 0.000 s 0.000s
osp = ————
B S
Measurement Time L 31600 316008
Tracepoints | 31600000 | 31600000
Time resolution | 1.000 s L1000
Detector RMS RMS

2021-09-01 3/13

8:58:54 AM
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A TUVRheinland®

FCC Part 47 §15,247 2400-2483.5 MHz 2017

Time of Channel Occupancy(3) (2441 MHz; 10.000 dBm; 1 MHz)

Tes! according to FCC fitle 47 part 15 §15.247(a), KDB 558074 D01 DTS Meas Guidance w04 and ANSI

C63.10-2013

Reosult

""" DUT Freguency Result  Number Average time  Threshold
(MHz) of Hops d-mmw (dBm)
2441.000000 = PASS 105 307.990 100

Periode

C Min | Max | Mean |
o) | o) | mey |
206.240  296.250  296.242

Transmit Time per Hop

(ms) (ms) forMax | forMax | (ms)
L Ams) | (ms) |

2800 2910 400.000 0.000 | 2.906

Dwelllime

Min  Max  Mean

(me) _ (ms)  (me) |

2900 2810 2906

Tieve ot Chywewl Oesapare N

(e r

Trmeans
Trace Thenneed
Measurement
t Instrument Targot Value
Ceonter Froquency  2.44100 GHz 244100 GHz
Span ZeroSpan ZeroSpan
RBW _ 500000 kHz  ~ 500.000 kHz
vBw 1.000 MMz = 1.500 MHz
SweepPoints 30001 .~ 30001
Sweeptime 31800 s L3600 s
Reference Level _-10.000 ¢Bm  -10.000 dBm
Attenuation 0.000 dB | 0.000 dB
Detector MaxPaak . MaxPeak
SweepCount 1 I
Filter _ Channe! . Channel
Trace Mode _ ClearWrite  Clear Write
Sweeptype _ Sweep . AUTO
Preamp off | off
Trigger - _ External | External
Trigger Offset 0.000 s 0.000s
osp = ————
B S
Measurement Time L 31600 316008
Tracepoints | 31600000 | 31600000
Time resolution | 1.000 s L1000
Detector RMS RMS

2021-09-01 4/13

8:58:54 AM
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Appendix B.6: Test Results of Conducted Spurious Emissions Measured in 100 kHz

Bandwidth

BR mode (GFSK)

Low Channel

o AtL

Ref Lavel 20.00 dBm

Spectrum l

=

3008 SWT

Offset 100 dB «» RBW 100 kHz

1ms s VBW 300 kHz  Mode Sweep

@ 1P% Max

10 dim

ML) .51 daBm

240184000 Gz
1

0 GBI v

-30 dimy

-2 damy

-30 dam

-40 dam

50 dam

o

A J‘l..l"

€0 dam

JaN e

70 d&m

Ref Lavel 20
b AlT

CF 2.402 GHz
—

Spectrum l

=
.00 dBm Offset 1 00 dB « RBW 100 kHz
250 ms » VBW 300 kHz  Mode Sweep

691 pts Span 3.0 MHz

J Measuring... = u lu“l”!,‘!

3008 SWT

@ 1P Max

10 dimy

Mif1] 51,25 dBm

800,530 M2
1

0 BT e

-30 dimy

-0 dan

-30 dam

-40 dam

5§ dam

70 d&m

Start 30.0 MHz
—

32001 pts St 25.0 GHz
| Measuring.., = u 4199110
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Middle Channel

Spectrum I b &

Kl
Ref Lovel 20.00 dBm  Offset 100 dB w RBW 100 kHz

o AtL 3008 S8SWT 1ms w VBW 300 kHz  Mode Swaep
1@ 1F% Max

Mif1] 2.97 dBm)|

244083240 GHe
10 dBem

0 cBm

/
-30 dim

~
20 dim = -

1
-30 dam =

-40 dam £ -

; M —
"y
=0 dﬂg‘- orr .‘)j \
o

b tn

T g,
€40 dam

-70 d&m

CF 2.441 GHz 691 pts
——

8 3.0 MHz
1 | Measuring... H u luu!l

*anena

Spectrum I

Ref Lavel 20.00 dBm Offset 100 dB w RBW 100 kHz
b AlT 3008 SWT 250ms & VBW 300 kHz
@ 1% Max

Mode Swaep

Mif1] 49,99 dBm

813,800 M
10 dimy

0cBm

-30 dimy

-2 gy

- -1o1 -23.37C dien

-30 dam

-40 dam

o dam

-70 d&m

Start 30.0 MHz 32001 pts

Stop 25.0 GHz
—
| | Measuring... H u l'ul

1040
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High Channel

Ref Lavel 20
b AlT

Spectrum I

]
J

ey
<
L=

.00 dBm Offset 100 dB « RBW 100 kHz

3008 S8SWT

1ms s VBW 300 kHz  Mode Sweep

@ 1P% Max

10 dim

Mif1] 2,20 dBm)

247983240 Gy

N

0 cBm

30 dimy

-2 damy

-30 dam

-40 dam

J
50 dem—im

I

€40 dam

A A

-70 d&m

CF 2.48 GHz
—

o Att
@ 1P Max

Spectrum I

Ref Lavel 20.00 dém  Offset

3008 SWT

1.00 dB «» RBW 100 kHz
250 ms w VBW 300 kHZ  Mode Swaep

10 dimy

M1 £7.06 dBm

827.000 M2

0cBm

-30 dimy

-20 dim

-30 dam

22,200 dien

-40 dam
M

o0 dam

-70 d&m

Start 30.0 MHz
—

32001 pts St 25.0 GHz
J et H u eaine
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Band Edge, Low Channel

Spectrum I {'.{,’J
Ref Lavel 20.00 d6m  Offset 100 dB w RBW 100 kH:

o Att 08 SWT  11ms e VBW 300 kH:  Mode Sweep
[@ 1F% Max

MLl 50,49 dBm)|
2.3999840 Gz
10 dBemy

0 cBm

-10 dim -

20 dam / )
D1 24510 dénr v,
-30 damr ! \

|
-40 darm { \

50 dam

1
WV_,-.M« b W ]

=

—_h LAV A
.’;}; ] A M bt astiard™ ]
L1

e

T Ny

-70 d&m

CF 2.402 GHz 691 pts 5 1

2.0 MHz
L N | Measuring.., - d TR

ane:0

Band Edge, High Channel

Spectrum I ["{,.'J
Ref Lovel 20.00 dBm  Offset 100 4B w RBW 100 bH:

o Att 3008 SWT 1.1 ms e VBW 300 kHz  Mode Swaep
1P% Max

ML) 55,97 dBm)|
2. 468345080 GHz2
10 dBm

0cBm

=30 diiy I l‘

-2 danm

01 22,200 dien !

J
-30 dam 1 )

|
-40 dar \

| \
50 dam ¢ :

E 1, M

Ara AL o o M0
PP e P P LTI | GRS i LT PR
€43 dam:

-70 d8m

CF 2.48 GHz

691 pts 5 12.0 MHz
L ) | Measuring.., - d o

e
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